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i R - .- SIZE GRADE - LENGTH & PRODUCT
: SPECIFLCATIONS W14 K 614 / W350 X &1 992/572-50 S 40 P 4 12.18%2 ™ WE BEANMS
: ASTM RE-08, A992-06a, B572-07
|
HEAT NO: 22640930 CHEMICAL ANALYSIS
C Mn » 5 8i Cu HNi = Mo sn v AL Mz [9e ]
.06 .91 018 .18 .27 .35 L1l .13 L0386 .00% . 002 Qo4 . 019 .28
PEYSICAL PROPERTIES
Yield Strength Tensile Strength Spedimen Areq Elongation Bend Test RO
KSI MPa KSI MFa 5q In Sg on % Gage Length Dia. Result %
56.0 386.1 73.8 508.98 G.374 5.65 24.9 g8 In 200 mm
55.6 383.3 73.0 503.3 £.915 5.50 25.3 81in 200 mm
TENSTILE TEST RATICS
YL/ TENS
.76

Remarks

A1)l manufacturing processes of this product, including electris arc MELTING znd continuous CASTING, octcurrzed in the U.8.A.
CCMTR complies with EM 16204 3.1 —- "M" prefix HT# on shipping doc identifies production before 4/1/2012 conversion to SAP.
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material manufacturer or its stb-contrachtors, when applicabie,
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ALl rests and operations pecformed by this
uxa in compliance with the fequlremants of the material
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